Dutch Hill Land Surveying accessories

Parts for GT2000

Parts drawing model 2000

Parts list for model 2000

Item Qty PartNum Description
1 4 81120 Fiberglass leg tube
2 1 81240 Tripod foot w/point
3 1 81230 Slide bracket
4 1 80110-AL Cast aluminum tripod head
4 1 80110 Composite tripod head
5 1 81115 Leg hinge
6 1 81241 Foot point stainless steel
7 1 81270 Cam strap assy.
13 1 80200-A Pivot bracket aluminum head
13 1 80200 Pivot bracket composite head
14 1 82100 Instrument fastener 5/8-11
15 4 81280 #8 X 1/2 screw
16 2 81112 1/4-20 x 1" Leg hinge screw
17 1 85110 Hex head bolt 3/8-16 X 3-1/2
18 1 81260 Foot nut 5/16-18 SS
19 1 81250 Foot bolt 5/16-18 X 1-1/2
20 1 85210 3/8" Nylok nut
21 2 81110 1/4-20 Nylok nut
22 1 80300 1/4-20 X 3/8 Screw
23 1 80210 Pivot bracket fender washer
24 2 GFI06 Flanged bushing
25 1 80215 Nylon flat washer
26 1 81220 Fixed bracket
27 1 81299 Battery Hanger